City of Aberdeen

Water System Plan

March 2021

Prepared By:

HDR Engineering, Inc.
905 Plum Street SE, Suite 200
Olympia, WA 98501
(360) 570-4400



Table of Contents

1. Description Of Water SYSTEM ... ..coouiiiiiiiiiiiiieia e
1.1  Ownership and Management .............ccoeeeieriniieeeeeee e

1.2 System Background and History............cccooeviiiiiiiii i,

1.3 YT RV (oS A - T

1.3 1 GENEIAl....uiiiiiiiiiie e

1.3.2 Service Area Policies and Duty to Serve............ccccvvvvvnnnnns

1.3.3 Retail SErviCe Ar€a..........ciieveiuiieiiiii i a e

1.4 AdJaCeNt PUIVEYOIS.......ciiii et e e e e e e aaaas

1.5 Inventory of EXisting FaCilitieS ...........ccovvviiiiiieiiiiiiii e

1.5.1 Transmission SYSIEM........cccuiiieiiiiii e
[...]
The City’s water system policies and regulations are included in Chapter 13.56 and 13.60 of the
Aberdeen Municipal Code, which is included in Appendix B, and also found at the following
internet address.

aberdeen.municipal.codes/AMC

Aberdeen provideswater service to properties abutting a water main, upon acceptance of an
application and payment of a deposit from the property owner. Properties not abutting a City
water main may receive service, provided an application is accepted and services lines fromthe
main to the property are installed and maintained by the property owner.

Service may be provided outside of City Limits. Application and connection procedures are the
same as stated above.

The City has a duty to serve all new connections located within its Retail Service Area, so long
as the following four threshold factors are met, as described in WAC 246-290-106:

e The City has sufficient capacity to provide water in a safe and reliable manner.

e The service request is consistent with the City’s adopted plans and development
regulations.

e The City has sufficient water rights to provide service.

e The City can provide service in atimely and reasonable manner.

1.3.3 Retalil Service Area

The City’s Retail Service Areais shown in Figure 1-1. The Retail Service Arealies within the
corporate City limits of Aberdeen with the exception of some water service provided in
unincorporated areas of the County. According to water account records, the number of
services outside the City are: 13 services in Junction City, which lies east of the City and 294
services are provided in the Wishkah Valley along the 28-inch diameter potable water
transmission main to the north of the City. The Bishop Field Complex is served by the
transmission main to SCCC. A group of homes outside of the City Limits on Bigelow Drive are
served by a private pump station and the City read a master meter for these services. There is
also a group of homes east of the City along Hwy 12 served by a single 2-inch waterline
connected to the City’s System. These portions of the retail service areaare shown in Appendix
C.

The City supplies water to Cosmopolis as a wholesale customer, and Cosmopolis meters and
bills the individual customers beyond the City’s point of service. The Stafford Creek Correctional
Center (SCCC) which has an inmate population capacity of 1,936, is also served as a wholesale
customer.

Up until 2020, the City had not been charging for metered use of water by all City-owned
facilities and departments. Starting in 2021, all City department will be responsible for paying for
metered water use to ensure a self-funded Water Utility.

City of Aberdeen Chapter 1 — Description of Water System
2021 Water System Plan 1-3



March 2021

No other water systems are located within the City service area.

City policy and available land resources encourage additional connections to the systemto
occur within the City Limits and along the potable water transmission main. One exception
occurs with the property owned by the City that includes Aberdeen Lake. This land is currently
used for harvesting timber and the City will not provide water service in the future.

Additional development in Cosmopolis will increase the amount of water used by this wholesale
customer. The City has an abundant supply of water and will continue to support increases in
development and provide water service.

1.4 Adjacent Purveyors

The service areas of three other water purveyors abut the City’s Retail Service Area: the City of
Hoquiam to the west, the City of Cosmopolis to the south, and Central Park to the east.

The City’s water system has interties with the Hoquiam water system and the Cosmopolis water
system at four locations. The Hoquiam interties are located near the intersection of Aberdeen
Avenue and Myrtle Street and near the Industrial Road and Murphy Street intersection. The City
has a formal written interlocal agreement with the City of Hoquiam to supply water during
emergency situations. A copy of this agreement is included in Appendix B.

One of the Cosmopolis interties is located near H and 5t Streets and the other is on Southwest
Boulevard at its intersection with Tyler Street. The City has a formal agreement to provide a
supply of potable water to the City of Cosmopolis. Cosmopolis relies upon the City exclusively
for its potable water.

City of Aberdeen Chapter 1 — Description of Water System
2021 Water System Plan 1-4



Panhandle R d,

Vashington Ave.

I STAFFORD

CREEK
CORRECTIO
I CENTER.

roadway

The City currently provides retail
service to 276 customers in the

Wishkah River Valley along the /

&
é#;f finished water transmission main,
f which extends roughly 11.5 miles
from the Water Treatment Plant
to the City Limits. " The maps
showing this portion of the retail
service area are in Appendix C"
City of Hoquiam "
"-_.—h——_—— — m— = = _IL—
%,
,, ‘%i 9”5 Ave.
e}
o s
% T 3
% " & ' %
" 4 $  City of Aberdeen
5 1st Ave.

Beacon Hill pr. ‘,—

s@
&) W\ Q
Con W& Queets Ave,

@ o

&
& 9th st.

§ Q
' < 8th st.
7th St.
6th S ¢

Pacific Ave.

Bay Ave.

GraysHarbor

CLK
i
|
kg &
S
afio
elSt.
rrton St

Tho

City of Aberdeen
Bishop Field Complex L

The Stafford Creek Correctional Center

is located approximately 3 miles to
the Southwest of the City

0% “e)\SN\aN

%%,
s \-/"4@% e
% S 5
OB e
Tt t, 4 %:fm P
9

> 7}
kS )
X3 &
S a e P
Port industrigl RS, O o Q\(\

o
['4
I
S
£
i

Valley Rd.

B St.

Arnold St.

Riverview Dr. o

5\\amrroc/r

Young St.

Laura St.

Lafayette St.

Legend

-

[ ] Service Area*

City of Aberdeen Retail Service Area
[ 1 City of Cosmopolis (Wholesale Customer)
[~ 7 Aberdeen City Limit
Hoquiam
N Highway
& Street

96'& .
—+—+—— Railroad

Water Body

&
Jj

Ranier St,

Calhoun R o

Harding Rd.
Coolidge Rd.

Taft Rd.

]
L <
%
L)
(3]

Marion St,
:Cushing St,

Harriman st,"
Lovett St.

Lewis St.

Farrell St,

Lewis St.

— <

2 - G )
N Dr Franklin Dr. ’4‘% C|ty Of C

‘— ’ , Bell Dr.

5
Yoerp'z s,
2

l'es
" DeWitt Dr. ;
— Stanford Dr, D
Holly Ln.
Lf R
—
—

Altenau St.

I e T — ——

City of Aberdeen
Forest Reserve
and Lake Aberdeen 5

-

Lake
Aberdeen

Source of Data: Water system
service area boundaries obtained
from City of Aberdeen

* Service Area represents the
City's water rights expanded
place of use.

Figure 1-1

Water Service Area
CITY OF ABERDEEN
WATER SYSTEM PLAN

March 2021

A 0 750 1,500 3,000
— Feet




March 2021

The City coordinated planning efforts with adjacent purveyors during this Water System Plan
process. Documentation of this coordination is included in Appendix C. The City also
participates in the WRIA 22/23 Chehalis Basin Watershed Plan process.

1.5 Inventory of Existing Facilities

Key water system facilities and pressure zones are shown in Figure 1-2. A hydraulic schematic
of the systemis provided in Figure 1-3, which shows the hydraulic relationship among pressure
zones, reservoirs, pump stations, and PRVs.

1.5.1 Transmission System

Water drawn from the Wishkah River source is delivered to the Aberdeen Water Treatment
Plant via a 10-mile gravity transmission main. The 28-inch diameter gravity main starts at
Malinowski Dam and runs almost due south or southwesterly along the Wishkah River valley.
Once treated, water can travel to two different sections of the distribution system. Most of the
water is returned to the transmission main and continues another 11.5 miles en route to its
terminus at the Fairview reservoirs (See Figure 1-4). The Fairview reservoirs are the primary
finished water supply reservoirs for the City. The rest of the treated water is stored in atank at
the treatment plant. A separate distribution main drawing water from the tank at the treatment
plant serves 22 customers in the upper Wishkah Valley area.

The original wood stave transmission main was constructed in 1916. It was replaced twice with
piping of similar construction, which served the City until the entire main was replaced with steel
and concrete pipe in the early 1960s.

The present pipeline was constructed in three phases along the same general route as the
original line. Phase | begins at the Wishkah headworks and was installed in 1958 using tar-
coated pipe constructed of ¥s-inch thick steel. The remainder was constructed of concrete
cylinder pipe, specified to meet federal specification SS-P-381, and was installed between 1961
and 1963. The alignment, elevations, pipe lengths, materials, and year of constructionforeach
section of pipe are shown on the drawing depicted in Figure 1-4. The capacity of the pipeline is
7.5 mgd based on the hydraulic gradients shown on Figure 1-4.

According to City Water Department staff, both steel and concrete sections of the main are in
good condition, requiring low maintenance. The largest maintenance issue is when ground
movement causes joint failures. Air valves, observation manholes, and blow-offs were installed
during construction. However, the transmission main has no in-line valves to isolate sections or
control flow, except at the headworks, the terminal reservoir, and the treatment plant. At the
headworks either of two valves can be used for throttling flowto achieve the desired flow rate.
One valve is a control valve that automatically shuts down during high turbidity events. Both
valves can be operated remotely from the treatment plant or manually.

1.5.2 Treatment Facilities

City of Aberdeen Chapter 1 — Description of Water System
2021 Water System Plan 1-6



March 2021

The City’s membrane filtration plant began serving customers in June 2000. Raw water is
delivered from the Wishkah River by the 10 mile, 28-inch transmission line. At the plant, water is

filtered by eight membrane microfiltration modules, chlorinated using chlorine gas, held in a
clearwell to obtain adequate disinfection contact time, and then adjusted for corrosion control
with the addition of caustic soda. Fluoride is applied at the outlet of the treatment plant. The
finished water is then either returned to the transmission main or pumped to the Wishkah tank
for distribution to customers along Wishkah River Road. Figure 1-5 is a schematic of the City’s
membrane filtration plant system. One full-time employee is needed to operate the treatment
facility.

The fully automated treatment plant has a rated filtration capacity of 6.5 mgd and contains a
total filter surface area of more than 116,000 square feet. The filtration system includes a
compressed air system for filter backwashing, a chemical feed system for periodic cleaning of
the membranes, and an automatic membrane integrity testing system. A backup 150-200 hp
diesel generator, capable of supplying power to all treatment plant auxiliary systems, is located
on-site and automatically starts in the event of a power failure. The filtration system also has an
uninterruptible power supply source that can power the plant long enough for proper shutdown
procedures in the event of generator failure.

Chlorine is added to filtered water prior to its entry into the 310,000 gallon clearwell. The
chlorination system consists of two 1-ton gas cylinders with automatic flow-paced control. Each
gas cylinder is enclosed in a secondary vessel to provide for physical containment in the event
of a gas leak. Sodium hydroxide is added to the last clearwell chamber to reduce lead and
copper levels at the customers’ taps by increasing the water pH. Fluoride is added to the
finished water using a saturator to enhance customer dental health.

A new disinfection system utilizing onsite generation of bulk sodium hypochlorite is anticipated
to be constructed in 2021. The existing chlorine gas-based system will be decommissioned and
removed.

The City built settling ponds to discard backwash water off site. Backwash water is conveyed
into two sequential settling basins that overflow into an infiltration pond. Any water that does not
infiltrate will overflow into the headworks of a small creek adjacent to the property. The City
acquired an NPDES permit for this discharge. Twice per year, sludge from the settling basins is
pumped into a separate drying basin located on site.

The entire treatment facility is surrounded by afence, and is gated and locked. All entrances are
equipped with intrusion alarms, and the building has heat and smoke detectors. In the event of a
source water quality emergency, valves at the intake can be shut-down automatically or
manually from the treatment plant. The treatment plant can be bypassed in the event of a
facility-related water quality emergency.

City of Aberdeen Chapter 1 — Description of Water System
2021 Water System Plan 1-7



March 2021

Figure 1-2 Water System Map

March 2021
City of Aberdeen Chapter 3 — Water Demand Forecast
2020 Water System Plan 1-8


MIJOHNSON
Text Box
March 2021


March 2021

Figure 1-3 Water System Schematic

City of Aberdeen Chapter 3 — Water Demand Forecast
2020 Water System Plan 1-9 March 2021


MIJOHNSON
Text Box
March 2021


4an —

YL DD MELIE

100 — Jh\_\ | / } \f } } | } | } - 100
LUNIT MO.3 COWPLETED 1883 /'—_—I - " /\]I LT MO2 COWPLETED 1381-19A2 il LUKIT WE.1 COMPLETED 1858 o
{w YL PIFE) /—\_{( "—~—\_r".I / (M8" I.D. DONC. CFL PIFEY {%8" I.D, | STEEL PPE]
—
i 1 1 I :
00+ S00-+-00

I,
i FERFT CREEX
_.-o-'—"'_'_'_ﬂ_ﬂ_
WEHKAH ENTR
h
\ﬁ_

2

0 - - o
au;m F0-HE Q00+ 3ul|:|+|:||: 2n|:1+ou 1m+l-uu géﬂfqu miuu zuulmu- 1uu+|-m u+';u STATONS
az el 20 19 18 17 15 15 14 13 12 11 10 g =] 7 5] 5 4 el 2 1 G MLUS

MELINOYS DA

0+oon

N
D — Y
FILTER PLANT

3
57 £ =

il LKIT .5 Sl UMT NO.Z o LUK .1 .

FoR

Figure 1-4
Gravity Transmission Line

CITY OF ABERDEEN
WATER SYSTEM PLAN

March 2021



MIJOHNSON
Text Box
March 2021


WATER TREATMENT FACILITY

| | WISHIKAH
| PRESSURE REDUGING | TANK
| VALVES (3) - FRIRVIEW
| Ly RESERVOIRS
K | 7 ' 7
]DYN«—!S ; e : ; (e
! PRE-FILTER PRIMARY MF CLEARWELL I \
WISHKAH | SCREENS {3) UNITS | FLOW CONTROL
RESERVOIR : I VALVES {2
| |
| |
FLOW CONTROL VALVE
AND METER
(EACH MF UNIT)
Figure 1-5
Filter Plant Schematic
CITY OF ABERDEEN
F)? WATER SYSTEM PLAN

March 2021



MIJOHNSON
Text Box
March 2021


1.5.3 Finished Water Storage Facilities

March 2021

The City currently has seven storage reservoirs with acombined capacity of over 27 million
gallons (MG). Figure 1-3 shows the elevations and volume of each reservoir, as well as its
schematic relationship to other components of the water system. Reservoir characteristics are
also described below and summarized in Table 1-1. Elevations are according to Aberdeen City
Datum (i.e., equal to NVGD 1929 Datum + 4.78 feet).

Table 1-1. Description of Gravity Storage Facilities
Fairview 1 | Fairview 2 Herbig Herbig North South Wishkah
Heights 1 | Heights 2 | Aberdeen | Aberdeen Tank
Capacity 9,500,000 |15,500,000( 250,000 350,000 100,000 1,000,000 50,000
Elevations (ft)
Overflow 242 242 439 447 446 230 353
Floor 220 220 415 415 423 207 340
Dimensions (ft)
85

Plan 200x 220 | 450 x 240 |43 diameter|43 diameter|28 diameter| diameter |26 diameter
Height 22 22 24 32 23 23 15
Year Constructed 1914 1926 1996 1996 1990 1996 2000
Enclosed/covered Yes Yes Yes Yes Yes Yes Yes
Site Fenced Yes Yes No No No No Yes
Pressure Zone Lower Lower Herbig Herbig N. S. Wishkah
Served Aberdeen | Aberdeen Heights Heights Aberdeen | Aberdeen Valley

Fairview Reservoirs

Two reservoirs, located on Fairview Hill, are the key storage facilities of the City water system.
The gravity transmission main feeds water into a metered piping network that can divert the
water to either reservoir. Water is drawn from the reservoirs and enters the distribution system
of the lower Aberdeen pressure zone through one of three mains, which are 16-inch, 20-inch,
and 24-inch in diameter. Another 16-inch diameter line is used to remove overflow and enables
the City to drain either reservoir for maintenance purposes.

Constructed in 1914, the Fairview Reservoir No. 1 is a rectangular structure with a capacity of
9.5 MG. The inlet pipe connected to the weir box is located near its western edge. Outlets are

16 inches and 20 inches in diameter and located at the southeast and northeast corners,